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Li-ion Polymer Battery

FF dh R HETRSY A
Type/ Model
802535 3.7V 680mAh 2.52Wh
S
Trade mark
E bR
Commission by Shenzhen Kamcy New Energy Products Co.,Ltd
T A ER I T A e IR P S A PR A F)

Commissioner address

2nd floor, Building 4,Chuangfu Industrial Zone, Shuiku Road, Tiegang, Xixiang
Town ,Bao'an District, Shenzhen, China

Zie et
5 PRYIIE 22 X 76 % R Bk B 172 S0 TALIK 4 bk 2 B
Manufacturer Shenzhen Kamcy New Energy Products Co.,Ltd
il 1 7 YIRS AR S PR A A
2nd floor, Building 4,Chuangfu Industrial Zone, Shuiku Road, Tiegang, Xixiang
Manufacturer address )
. Town ,Bao'an District, Shenzhen, China
il 15 7 b ik L
HIYIE ZXTE S BRE KR 172 5818 TIkX 4 # 2 #
Factory Shenzhen Kamcy New Energy Products Co.,Ltd
A IR AR REIR = S A PR A F]

Factory address

2nd floor, Building 4,Chuangfu Industrial Zone, Shuiku Road, Tiegang, Xixiang
Town ,Bao'an District, Shenzhen, China

o FRIIEZX T SBRKKER 172 5618 TIkX 4 # 2 &
Appearance: Silver
FE b Sh B WAE
Sample status Good
B RE TTHF
Quantity of sample 45
R
Sample identification
cl#~c43#

iR iR S

Reference standard
SE iR

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 section 38.3.

BREE (XTRERMERNZ BRI MIFEFHR) ST/ISG/AC.10/11/Rev.6
section 38.3.

Receiving date
R H M

2018.11.26

Completing date
sk H 3

2018.12.18

] =P



Report No.: KSXNY20181126U01

Page 3 of 14 pages

No. | Name of test Testing standard Test result Conclusion Remarks
e | BT E AR A pRrE M & R KIS &iE
1 Altitude simulation See Appendix 1 | Passed /

= AR MR 1 ik
2 Thermal test See Appendix 2 | Passed y
BERR KMz 2 CLid
3 Vibration See Appendix 3 | Passed /
RN HH& 3 CLis
Shock UN Manual of Tests and | gee Appendix 4 | Passed p
b | Criteria RHE 4 it |
ST/SG/AC.10/11/Rev.6
section 38.3.
External Short-circuit - . | See Appendix 5 | Passed
5 = &l (kTR iRYiz /
e gEREHRG AR | LR 5 b
FH)
Impact ST/SG/AC. 10/11/ 2 3 N/A
fi ot Rev. 6 section 38. 3. AiEH
6
Crush See Appendix 6 | Passed /
#HE HH& 6 ELi
7 Overcharge See Appendix 7 | Passed /
TEFRH HHR 7 Gl
8 Forced discharge See Appendix 8 | Passed y
5% 1 T Rk 8 Gl
Conclusion/4:

The Li-ion Polymer Batteries submitted by Shenzhen Kamcy New Energy Products Co.,Ltd had passed

the test items of UNITED NATIONS “Recommendations on the Transport of Dargerous-Goods, Manual of

Test and Criteria ST/SG/AC.10/11/Rev.6 section 38.3.

RIS FFRAEF M) ST/SG/AC. 10/11/Rev. 6 section 38. 3 BER.

Seal/f il & F %

WARM PROMPT: This test report can be used only for areas excluding Shanghai (not including the use of
applying for the certification for safe transport of SRl DGI of the second research institute of CAAC).

BRER: KHREERAT “FLBEHMX” (FEATHEFERMBE -HAFLCRMNTLEEHEE
FLEER) .

Tested by Cen Yansen

ik: _ (o Jan fen

Reviewed by Huang Yining Approved by Xu Hongbin

#H M,«ctxj fug m&:iﬁ@ﬁ;
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Photos of samples and markings
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Cell (802535 3.7V 680mAh 2.52Wh)
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Test ltems

Altitude simulation

l }"‘Tt- A~

#iX3 H A A
11 Test procedure
' AP R
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least six hour
at ambient temperature (20£5C).
e A AR B (20£5°C) F, #EEEDNTET 11, 6kPa FIEH FE A 6 /it
1.2 Sample status
' iR E
C1#~C10#, at first cycle in fully charged states;
CI8~C108, EH —MEX T LT HRE:
13 Result
' LR
Before Wﬁﬁ‘ﬂ Aﬂel' f’ﬂqiﬁ)ﬁ Mass loss Re5|dua|
Sample No. : OCV | Test result
) Mass Voltage Mass Voltage | ME#AK ,
HEES | pamm | FaaE | HRRE | FBAE | o 2| MREE | WRaR
(g W) (g) W) )
C1# 12.785 417 12.785 4.16 0.000 99.76 (o]
C2# 13.046 418 13.045 417 0.008 99.76 (o]
C3# 12.819 417 12.818 417 0.008 100.00 (0]
Ca# 12.960 418 12.959 417 0.008 99.76 0
C5# 12.769 418 12.769 417 0.000 99.76 o]
Coe# 12.939 418 12.939 4.17 0.000 99.76 o}
C7# 12.807 4.18 12.807 418 0.000 100.00 o}
C8# 12.776 4.18 12.775 417 0.008 99.76 o]
Co# 12.040 418 12.039 4.18 0.008 100.00 (o]
C10# 12.862 418 12.862 i 417 0.000 99.76 (o]
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.
H: L- R V- #5 D- ##E: R- BEE: F- B 0- B, THA. k. TR, Tk,

L Ny
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Test Items | Thermal test
L5 B &R
11 Test procedure
' WP R
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C,
The maximum time interval between test temperature extremes is 30 minutes, This
procedure is to be repeated until 10 total cycles are complete, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20£5C).
KR SHEMERER 2L£2CHRETEHFEALTF 6 MR, AR5, HRE-40L2CTHRHET
WHFEADT 6 N/eE, BANRERMRIRRKN 30min, ESHIFE LRLREDR 10X, &5,
WIHAEFFRE RN 205 CHIZMS FTRE 24 M.
12 Sample status
' HaRE
C1#~C10#, at first cycle in fully charged states;
C18~C108, FE 5 —MEH T2 K HIRE:
13 Result
LR
Before il iz ff After Jilit /5 Mass loss Residual
Sample No. . ocv Test result
B Mass Voltage Mass Voltage 78 £iibN s
F&ERmS | wRfE | Bk | RRAE | FEaE ®) Rk | WRER
(8 W) (8) W) )
C1# 12.785 4.16 12.782 4.1 0.023 98.80 (0]
C2# 13.045 4.17 13.041 411 0.031 98.56 (0]
C3# 12.818 417 12.814 410 0.031 98.32 (0]
Ca# 12.959 417 12.954 410 0.039 98.32 (0]
C5# 12.769 417 12.765 410 0.031 98.32 o)
Co# 12.939 417 12.934 410 0.039 98.32 (o)
C7# 12.807 418 12.803 4.09 0.031 97.85 (o)
Cs# 12.775 417 12.770 411 0.039 98.56 o}
Co# 12.039 418 12.035 410 0.033 98.09 o]
C10# 12.862 417 12.858 4.11 0.031 98.56 o]

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

¥ L- M. V- HS;

D- f#fh: R- HE: F- &Kk 0- LR, THA. TlE. TR, TEX.
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. Its " ibration
AT A R
11 Test procedure
' R
Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration, The vibration shall
be a sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7
Hz traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of the cell.
HEGCHERFEFE M ZRERNGHETE L, REFHERS. RENLLEZEHER, LA THz 18
INZE 2000z, AJ5EHRDEE THz R—MER, —MEFFLE 15 280X ERE. S a
MEBAN=AEAHEER T E LS 12 K, 3 4N
1.2 Sample status
' RS
C1#~C10#, at first cycle in fully charged states;
Cl8#~C10%, £ —NMER E LR BKE:
13 Result
WAL R
Sample No. ¥
: Mass | Voltage | Mass | Voltage | MEfX ocv Tes‘t result
WEmS | pRme | FRaE | RRRR | FREE | FREE | MRER
(8) W) (8) W) ®)
C1# 12.782 4.11 12.781 410 0.008 99.76 (o)
C2# 13.041 4.11 13.040 410 0.008 99.76 (o)
C3# 12.814 4.10 12.814 410 0.000 100.00 (o]
Ca# 12.954 410 12.954 4.10 0.000 100.00 (o]
C5# 12.765 4.10 12.765 4.09 0.000 99.76 (o]
ce# 12.934 410 12.933 4.09 0.008 99.76 (o]
C7# 12.803 4.09 12.802 4.09 0.008 100.00 (o]
Cs# 12.770 4.11 12.769 4.10 0.008 99.76 (o]
Co# 12.035 410 12.034 4.10 0.008 100.00 (o]
C10# 12.858 4.11 12.858 4.10 0.000 99.76 (o]
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.
H: L- it V- #5: D- @k R- SR F- Bk 0- TitiR. THA. THE. THR. TEX.

v —+H -
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Test Items | Shock
AT iy
11 Test procedure
' WAS B
Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each battery, Each cell shall be subjected to a
half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50gn
and pulse duration of 11 milliseconds. Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks in the negative direction in each of three
mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.
B SEmA REN LR EEARREE b, XRXHEGN AR B TE LK.
BAREHEZ 150gn B85 EEA KR RRER (R 6 BRI IEZEME. R K&
Rl RE4R 52 50gn AYDNEE FE A Bk ph FR4ERT (] 11 2R M EZ D . B BlRGERERNE=D
EHEMER&AESE 3 Krid, AEEEEAEZ 3 Kpd, 318 K.
12 Sample status
’ FaRE
C1#~C10#, at first cycle in fully charged states;
CI#~C10%, EFE —NMEA T 2R BRE:
i Result
' WAER
Before ik Al After filik /5 Mass loss | Residual
Sample No. B ocv Test
B Mass Voltage Mass Voltage | MEHK ressiilt
HEES | gemE | FRGE | #RRE | FREE ®) RRBE | esm
(8) W) @ | W (%)
C1# 12.781 410 12.780 4.09 0.008 99.76 o)
C2# 13.040 410 13.040 4.09 0.000 99.76 o)
C3# 12.814 4.10 12.813 4.09 0.008 99.76 (0]
Ca# 12.954 4.10 12.054 4.10 0.000 100.00 0
C5# 12.765 4.09 12.765 4.09 0.000 100.00 (o]
Co# 12.933 4.09 12.933 4.09 0.000 100.00 (0]
C7# 12.802 4.09 12.801 4.09 0.008 100.00 (o)
Cce# 12.769 4.10 12.768 4.09 0.008 99.76 (o)
Co# 12.034 410 12.034 4.09 0.000 99.76 o
C10# 12.858 410 12.857 4.10 0.008 100.00 o
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.
¥ L- iR V- H4G D- MR R- BB F- ke 0 BHHR. B M. EME. BEX.
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External short circuit

- | SRR B
11 Test procedure
' R B
The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C, measured on the external case. This
period of time depends on the size and design of the cell or battery and should be assessed
and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries.
Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with a
total external resistance of less than 0,1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external
case temperature has returned to 57 + 4 °C, or in the case of the large batteries, has
decreased by half of the maximum temperature increase observed during the test and
remains below that value.
FRASE G B AR BEAUAL T R RS, HSNTIRERD| 57+4°C, MRS REE, X
e TE] E ke T R RN ER L ) RS AN i, B VPAE A % . R AN R AR T 4T 5, B B 8] 2
NN 2 2D 6 /DB K ELES IR Bt 22D 12 AN/ . R B E B b 7E 5744 °C
TEZEANENT 0,1 R BRI o
X—HERANAERSHBMATERERERE 57+4CEEDESE 1 . H3FARS
i, C2 FREZREREN ¥, MEEANE NETFXME. ERARBEMN BN Y ZE D
HERE .
1.2 Sample status
: FaRRE
C1#~C10#, at first cycle in fully charged states;
C18~C108, FE 58 —MEH 2 TR HERE:
13 Result
X WALER
Sample No. Max}?f‘%’% %’ie%mﬁ;agrature Test result Remark
Pl - MR &I
C1# 57.4 (o] /
C2# 57.4 (o) /
C3# 5715 o) /
Ca# 575 o /
C5# 57.6 o /
Co# 57.7 o /
C7# 57.4 o /
Cs# 57.6 o] /
Co# 57.5 o] /
C10# 57.4 o /
Note: D -Disassembly, R -Rupture, F-Fire, O- no disassembly, no rupture, no fire.
IE: D- #E: R- BE; F- BX: L. EHE. TEX.

Lt
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Test ltems Crush
AT H HE
11 Test procedure
’ WAS B
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1,5cm/s at the first point of contact. The crushing is to
be continued until the first of the three options below is reached.
(a) The applied force reaches 13kN+0,78kN:
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or
the cell is deformed by at least 50% of its original thickness, the pressure shall be released.
Bt B R R S AE PR NPT BRI B PR — e i LAEY 1, Sem/s BOEBEIS 18317,
HITE=/1EMz —&F AL
(a) fEA/7iLF] 13kNL0, 78kN:
(b)  ERjthASE R E IS 100mV;
(c) it EMBRYILLBERZED 50%.
—BAFIRKRES, BERET 100 nv 80E BSE R 50%, KA ZER.
1.2 Sample status
) FaRE
C11#~C15#, at first cycle at 50% of the design rated capacity;
Cl18~C158, #E5—/MEH 5055 E A&,
13 Result
X WAL R
Max.
Sample No. . ;’Seﬁg}%’ %’e%mi;;ature Test result Remark
HA%RS e iR g B &iE
C11# 241 (0] /
C12# 240 (o] /
C13# 241 (o] /
C14# 242 (0] /
C15# 241 (0] /
Note: D -Disassembly, F-Fire, O- no disassembly, no fire.
¥E: D- Mk F- &K: LMk, EEK.
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Test Items
T AR
11 Test procedure
' e ]
f
When the manufacturer’'s recommended ¥ha _manu AclurREP recon"!mended
: maximum charge voltage is 4.23V. The
charge voltage is not more than 18V, the .
o manufacturer’'s recommended maximum
minimum voltage of the test shall be the : ;
3 ) continuous charge current is 340mA.The
lesser of two times the maximum charge g
voltage of the test is 8.46V. And the Current
voltage of the battery or 22V. is 680mMA
HIER RN R EEEAKT 18 REF, L : -
MRNBER R R Ry | | FERRATRBEY 4,23V, [ RERR
B 22 (R E o R N K78 L HLIALA 340mA. MURAYE A 8. 46V, B
it A 680mA .
When the manufacturer’'s recommended
charge voltage is more than 18V, the minimum
voltage of the test shall be 1,2 times maximum /
charge voltage.
HIERBE W RBEBEEKRT 18 RET, LA
B/ RN BCRFE R 1, 2 £5.
12 Sample status
i HaRE
C16#~C19#, at first cycle in fully charged states;
C168~C19%, fEF —MEH L& R BRE:
C20#~C23#, after 50 cycles ending in fully charged states;
C208~C23%, EH L+ MEF T LR BRE;
13 Result
g WAL R
Sample No. Voltage Before test (V) Test result Remark
i IR T B EL R (V) s R &iE
C16# 417 o} /
C17# 418 (o) /
c18# 417 (o] /
C19# 417 0 /
C20# 417 (o] /
C21# 418 (o] /
C22# 4.18 0 /
C23# 418 o /

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.
ﬂzﬁ D"- ﬁﬁt? F_ Ek: 0‘3&@125\ %@kc

It ks XS




Report No.: KSXNY20181126U01 Page 13 of 14 pages

Test Items Forced discharge
=] 52 il TEL L
44 Test procedure
: WEP B
Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D. C, power supply at an initial current equal to the maximum discharge current
specified by the manufacturer The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and rating in series with the test cell,
Each cell shall be forced discharged for a time interval(in hours) equal to its rated capacity
divided by the initial test current(in ampere).
205 CHHBRBET, HRNETERAE 12V WERBE L#TEFRE, HEREER
B B GG MR A IS | i E BB KT BRI, TR A (R A B B PR LA SR ELL
12 Sample status
' HmRE
C24#~C33#, at first cycle in fully discharged states;
C248~C338, £ 5 —MEH T L BB RE:
C34#~C43#, after 50 cycles ending in fully discharged states;
C348~C43%, FEF L +/MEH 2 2£TBCRRE:
13 Result
R R
-
Voltage Before test ' Voltage Before test
Sample No. 8 Testresult | Sample No. ; Test result
LR & ; W E s
A | TS MAER | peam | DT Rkt B
C24# 2.975 (0] C34# 2.981 (o]
C25# 2.989 0] C35# 2.983 (0]
C26# 2977 0 C36# 2978 (o}
C27# 2.976 o] C37# 2.984 (o]
C28# 2.978 o] C38# 2.991 (o]
C29# 2.984 o] C39# 2.984 (o)
C30# 2.991 (0] C40# 2.991 o}
C31# 2974 (0] C41# 2.974 0
C32# 2.989 o] C42# 2.975 (0]
C33# 2.977 o C43# 2.989 o)
Note: D -Disassembly, F-Fire, O- no disassembly, no fire.
¥E: D- BME: F- Bk O-EMk. B
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T E FE
Important
1. ARG R el EHE. WEELK.
The test report is invalid without the special seal for testing and Paging seal of
Guangzhou MCM Certification and Testing Co., Ltd.

2. REXRREPERAR, NEHSTHEHAHRE.
Nobody is allowed to photocopy or partly photocopy this test report without written

permission of Guangzhou MCM Certification and Testing Co., Ltd.

3. ARELMAEN. HRENANIAGI NS TR
The test report is invalid without the signatures of Approver, Checker and Tester.

4. FRERBIL
The test report is invalid if altered.

5. MMM EEA R, NMTWRREZHETHRAFGNRAIRE .
Objections to the test report must be submitted to Guangzhou MCM Certification and
Testing Co., Ltd. Within 15 days.

6. ARG RFES .

The test report is valid for the tested samples only.

RAEAL: MRS EARA R A

Laboratory: Guangzhou MCM Certification and Testing Co., Ltd

#oo odk: E THHEEXTTR=BB 1352 —

Address: 1F No.13, Zhong San Section, ShiGuang Road, Panyu District, Guangzhou
City, Guangdong Province, China.

B if: 0086-20-34777662
0086-20-34777663 Email: mark.miaoc@mcmtek.com

f&  E: 0086-20-34777665-609 Web: Http://www.mcmtek.com




